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TEST REPORT DECLARATION

Applicant : Mad Catz Interactive Asia Limited
Manufacturer : Berway Technology Ltd.

EUT Description Lynx Wireless Controller For PS2

(A)MODELNO.  : 8246B
(B) SERIALNO.  : F2004022501

(C) POWER SUPPLY : DC 8V

Test Procedure Used:
FCC Rules and Regulations Part 15 Subpart C Aug 2003.

The device described above is tested by AUDIX TECHNOLOGY (SHENZHEN) CO., LTD.
to determine the maximum emission levels emanating from the device. The maximum
emission levels are compared to the FCC Part 15 Subpart C limits both radiated and
conducted emissions.

The test results are contained in this test report and AUDIX TECHNOLOGY (SHENZHEN)
CO., LTD. is assumed full responsibility for the accuracy and completeness of

these tests.  Also, this report shows that the Equipment Under Test (EUT) is to be
technically compliant with the FCC requirements.

This report applies to above tested sample only. This report shall not be reproduced in part
without written approval of AUDIX TECHNOLOGY (SHENZHEN) CO., LTD.

This report must not be used by the applicant to claim product endorsement by NVLAP or
any agency of the U.S. Government.

Date of Test : Feb. 16~20, 2004
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Jane Dai / Assistant
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1. GENERAL INFORMATION

1.1.Description of Device (EUT)

Description :  Lynx Wireless Controller For PS2
Model Number :  8246B
Applicant :  Mad Catz Interactive Asia Limited

Unit 1717-19, 17/F., Grand Central Plaza,
Tower 2, 138 Shatin Rural Committee Road,
Shatin, N.T., Hong Kong

Manufacturer :  Berway Technology Ltd.
Unit 1801-02, 18/F., No.88 Kwai Cheong Road,
Kwai Chung, N.T., Hong Kong

Date of Test : Feb. 16~20, 2004

1.2.Tested Supporting System Details

PS2 : Manufacturer;: SONY
M/N: SCPH-39004

Device :  Manufacturer: Berway
M/N: §246B

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04040
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1.3.Test Facility
Site Description
3m Anechoic Chamber : Certificated by FCC, USA
Aug. 15,2003
EMC Lab. Certificated by DATech, German
Feb. 02, 2004
Certificated by NVLAP, USA
NVLAP Code: 200372-0
Mar. 31, 2003
Name of Firm : Audix Technology (Shenzhen) Co., Ltd.
Site Location : No. 6, Ke Feng Rd., 52 Block,

Shenzhen Science & Industrial Park,
Nantou, Shenzhen, Guangdong, China

1.4.Test Uncertainty

Conducted Emission Uncertainty 2.66dB

I
1+

Radiated Emission Uncertainty 4.26dB

I
1+

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04040
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2. POWER LINE CONDUCTED EMISSION TEST

According to Paragraph (f) of FCC Part 15 section 15.247, Tests to demonstrate compliance
with the conducted limits are not required for devices which only employ battery power for
operation and which do not operate from the AC power lines or contain provisions for
operation while connected to the AC power lines.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04040
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3. RADIATED EMISSION TEST
3.1.Test Equipment
The following test equipments are used during the radiated emission test:
3.1.1.For Anechoic Chamber
Item |Equipment Manufacturer Model No. |Serial No. Last Cal. |Cal.
Interval
EMI Spectrum [HP 85422E 3625A00181 [May.31, 03 |l Year
1. Test Receiver  |Rohde & Schwarz|ESVS10  [834468/011  [May.31, 03 |1 Year
2. Amplifier HP 8447D 2944A07794 |[Sep.18,03 [1/2 Year
3. Bilog Antenna |Schaffner CBL6111C |2598 Jan. 13, 04 |1 Year
4. PC N/A S86ATX3 [N/A N/A N/A
5. Printer HP LaserjetoP |SGCF019673 [N/A N/A
6. RF Cable MIYAZAKI 5D-2W 3# Chamber No.1 [Feb.01, 04 (1/2 Year
7. RF Cable MIYAZAKI 5D-2W 3# Chamber No.2 [Feb.01, 04 (1/2 Year
8. RF Cable FUJIKURA RG-55/U  |3# Chamber No.3 [Feb.01, 04 |1/2 Year
9. RF Cable FUJIKURA RG-55/U  |3# Chamber No.4 [Feb.01, 04 |1/2 Year
10. |Coaxial Switch |Anritsu MP59B M73989 Nov.28, 03 |1/2 Year
11. [Spectrum Agilent E4407B MY41440292 |Mar.28, 03 |1 Year
12. |Amp HP 8449B 3008A00863 |May.31, 03 |1 Year
13. |Antenna EMCO 3115 9607-4877 Dec. 04, 02 |1.5 Year

3.2.Block Diagram of Test Setup

3.2.1.Block diagram of connection between the EUT and simulators

AC Mains

47

PS2

EUT

Device

(EUT: Lynx Wireless Controller For PS2)

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04040
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3.2.2.In Anechoic Chamber
ANTENNA TOWER

ANTENNA ELEVATION VARIES FROM 1 TO 4 METERS

|
——3 METERS ————|

EUT

TURN TABLE| 0-8 ME}rERS

GROUND PLANE

3.3.Radiated Emission Limit

FREQUENCY DISTANCE FIELD STRENGTHS LIMIT

MHz Meters uV/m dB(UV)/m

30 ~ 88 3 100 40.0

88 ~ 216 3 150 43.5

216 ~ 960 3 200 46.0

960 ~ 1000 3 500 54.0

Above 1000 3 74.0 dB(LV)/m (Peak)
54.0 dB(UV)/m (Average)

Remark : (1) Emission level (dB)uV = 20 log Emission level pV/m

(2) The smaller limit shall apply at the cross point between two frequency
bands.

(3) Distance is the distance in meters between the measuring instrument,
antenna and the closest point of any part of the device or system.

3.4.EUT Configuration on Test

The following equipment are installed on Radiated Emission Test to meet the
commission requirements and operating regulations in a manner which tends to
maximize its emission characteristics in normal application.

3.4.1.Lynx Wireless Controller For PS2 (EUT)

Model Number 8246B
Serial Number F2004022501
Manufacturer Berway Technology Ltd.

3.4.2.Support Equipment :

As Tested Supporting System Detail, in Section 1.2.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04040
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3.5.0perating Condition of EUT

1. Setup the EUT as shown in Section 3.2..
2. Letthe EUT work in test mode (Host CHO Tx/Host CH39 Tx/Host CH79 Tx/
Host CHO Rx/Host CH39 Rx/Host CH79 Rx) and test it.

3.6.Test Procedure

EUT and its simulators are placed on a turn table, which is 0.8 meter high above
ground. The turn table can rotate 360 degrees to determine the position of the
maximum emission level. Power on the EUT and let it work normally, we use a
keyboard test soft ware, let EUT working in test mode, then test it. EUT is set 3
meters away from the receiving antenna, which is mounted on a antenna tower. The
antenna can be moved up and down between 1 meter and 4 meters to find out the
maximum emission level. Broadband antenna (calibrated bilog antenna) is used as
receiving antenna. Both horizontal and vertical polarization of the antenna are set on
test.

The bandwidth of the EMI test receiver (R&S ESVS20) is set at 120KHz.
The frequency range from 30MHz to 24.44GHz is checked.
The test mode (Host CHO Tx/Host CH39 Tx/Host CH79 Tx/ Host CHO Rx/

Host CH39 Rx/Host CH79 Rx) is tested in Anechoic Chamber, and all the scanning
waveforms are attached in Appendix 1.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04040
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3.7.Radiated Emission Test Result
PASS.
The frequency range from 30MHz to 1000MHz is investigated.
Please see the following pages.
Date of Test : Feb. 20, 2004 Temperature 24°C
EUT :  Lynx Wireless Controller For PS2  Humidity 56%
Model No. : 8246B Test Mode Host CHO Tx
Test Engineer: Richzhy
Frequency Antenna Cable Meter Reading Emission Level  Over Limits
Factor Loss Horizontal Horizontal Limits
MHz dB/m dB dBuv dBuV/m dB  dBuV/m
259.890 13.16 3.47 19.62 36.24 -9.76 46.00
295.780 13.15 3.73 20.39 37.27 -8.73 46.00
373.380 15.95 4.35 16.95 37.25 -8.75 46.00
771.080  21.52 6.89 10.47 38.88 -7.12 46.00
843.830 22.21 7.31 7.65 37.18 -8.82 46.00
882.630 22.13 7.28 6.77 36.18 -9.82 46.00

Remark: 1. All readings are Quasi-Peak values.

2. Emission Level = Antenna Factor + Cable Loss + Meter Reading
3.0 ° was the table front facing the antenna. Degree is calculated from 0 °

clockwise facing the antenna.

Reviewer : (ﬂ“b{/ \D

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04040
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Date of Test : Feb. 20, 2004 Temperature : 24°C
EUT :  Lynx Wireless Controller For PS2  Humidity : 56%
Model No. 8246B Test Mode : Host CHO Tx

Test Engineer: Richzhy

Frequency Antenna Cable Meter Reading Emission Level  Over Limits

Factor Loss Vertical Vertical Limits

MHz dB/m dB dBuv dBuV/m dB dBuUV/m

65.890 9.63 1.59 14.45 25.68 -14.32 40.00
119.240 11.18 2.23 12.44 25.85 -17.65 43.50
407.330 16.24 4.63 10.90 31.78 -14.22 46.00
552.830 20.41 6.05 11.29 37.75 -8.25 46.00
589.690 19.26 6.08 12.98 38.31 -7.69 46.00
773.990 21.61 6.78 7.58 35.97 -10.03 46.00

Remark: 1. All readings are Quasi-Peak values.
2. Emission Level = Antenna Factor + Cable Loss + Meter Reading
3.0 ° was the table front facing the antenna. Degree is calculated from 0 °
clockwise facing the antenna.

Reviewer : (ﬂ“b{/ \D

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04040
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Date of Test : Feb. 20, 2004 Temperature : 24°C
EUT :  Lynx Wireless Controller For PS2  Humidity : 56%
Model No. : 8246B Test Mode : Host CH39 Tx

Test Engineer: Richzhy

Frequency Antenna Cable Meter Reading Emission Level  Over Limits

Factor Loss Horizontal Horizontal Limits
MHz dB/m dB dBuv dBuV/m dB dBuV/m
131.850 12.13 2.33 11.66 26.12 -17.38 43.50
279.290 12.88 3.62 22.62 39.12 -6.88 46.00
305.480 13.58 3.85 21.31 38.74 -7.26 46.00
439.340 16.87 4.91 17.69 39.47 -6.53 46.00
589.690 18.94 6.08 12.74 37.76 -8.24 46.00
777.870  21.62 7.20 9.93 38.75 -7.25 46.00

Remark: 1. All readings are Quasi-Peak values.
2. Emission Level = Antenna Factor + Cable Loss + Meter Reading
3. The worst emission was detected at 439.340MHz with corrected signal
level of 39.47dBuV/m(Limit is 46.00 dBUV/m) when the antenna was at
horizontal polarization and at 1.2m high and the turn table was at 0 °
4.0 ° was the table front facing the antenna. Degree is calculated from 0 °
clockwise facing the antenna.

Reviewer : (ﬂ“b{/ \D

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04040



FCCID:P25BWMC8246C5103R

page 3-7
Date of Test : Feb. 20, 2004 Temperature : 24°C
EUT :  Lynx Wireless Controller For PS2  Humidity : 56%
Model No. : 8246B Test Mode : Host CH39 Tx

Test Engineer: Richzhy

Frequency Antenna Cable Meter Reading Emission Level  Over Limits

Factor Loss Vertical Vertical Limits
MHz dB/m dB dBuv dBuV/m dB dBuV/m
113.420 11.53 2.13 12.54 26.20 -17.30 43.50
305.480 13.49 3.85 13.20 30.54 -15.46 46.00
424790 16.79 4.79 13.12 34.70 -11.30 46.00
588.720 19.13 6.03 12.57 37.73 -8.27 46.00
777.870  21.59 7.20 7.97 36.76 -9.24 46.00
882.630 23.45 7.28 6.40 37.13 -8.87 46.00

Remark: 1. All readings are Quasi-Peak values.
2. Emission Level = Antenna Factor + Cable Loss + Meter Reading
3. The worst emission was detected at 588.720MHz with corrected signal
level of 37.73dBUV/m(Limit is 46.00 dBUV/m) when the antenna was at
vertical polarization and at 1.2m high and the turn table was at 180 ° .

4.0 ° was the table front facing the antenna. Degree is calculated from 0 °
clockwise facing the antenna.

Reviewer : (ﬂ“b{/ \D

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04040
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Temperature

Lynx Wireless Controller For PS2  Humidity

82468

Test Mode

Test Engineer:

Richzhy

Frequency Antenna Cable

Meter Reading Emission Level
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24°C
56%
Host CH79 Tx

Over Limits

Factor Loss Horizontal Horizontal Limits
MHz dB/m dB dBuv dBuV/m dB dBuV/m
259.890 13.16 3.47 19.31 35.93 -10.07 46.00
284.140 12.87 3.62 20.30 36.79 -9.21 46.00
307.420 13.60 3.85 19.49 36.93 -9.07 46.00
371.440 15.80 4.37 17.70 37.88 -8.12 46.00
443220 16.80 4.86 13.99 35.65 -10.35 46.00
775930 21.59 7.11 6.54 35.24 -10.76 46.00

Remark: 1. All readings are Quasi-Peak values.
2. Emission Level = Antenna Factor + Cable Loss + Meter Reading
was the table front facing the antenna. Degree is calculated from 0 °

3.0 °

clockwise facing the antenna.

Reviewer : (ﬂ“b{/ \D
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Temperature

Lynx Wireless Controller For PS2  Humidity

82468

Test Mode

Test Engineer:

Richzhy

Frequency Antenna Cable

Meter Reading Emission Level
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24°C
56%
Host CH79 Tx

Over Limits

Factor Loss Vertical Vertical Limits

MHz dB/m dB dBuv dBuV/m dB dBuV/m

63.950 8.40 1.57 15.16 25.13 -14.87 40.00
305.480 13.49 3.85 11.42 28.75 -17.25 46.00
552.830 20.41 6.05 11.45 3791 -8.10 46.00
588.720 19.13 6.03 11.77 36.93 -9.07 46.00
773.990 21.61 6.78 8.14 36.53 -9.47 46.00
882.630 23.45 7.28 5.59 36.32 -9.68 46.00

Remark: 1. All readings are Quasi-Peak values.
2. Emission Level = Antenna Factor + Cable Loss + Meter Reading
was the table front facing the antenna. Degree is calculated from 0 °

clockwise facing the antenna.

3.0 °

Reviewer : (ﬂ“b{/ \D
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Date of Test : Feb. 20, 2004 Temperature : 24°C
EUT :  Lynx Wireless Controller For PS2  Humidity : 56%
Model No. : 8246B Test Mode :  Host CHO Rx

Test Engineer: Richzhy

Frequency Antenna Cable Meter Reading Emission Level  Over Limits

Factor Loss Horizontal Horizontal Limits
MHz dB/m dB dBuv dBuV/m dB dBuV/m
259.890 13.16 3.47 22.08 38.70 -7.30 46.00
279.290 12.88 3.62 22.21 38.71 -7.29 46.00
305.480 13.58 3.85 21.13 38.56 -7.44 46.00
373.380 15.95 4.35 18.42 38.72 -7.28 46.00
428.670 17.06 4.73 17.36 39.16 -6.84 46.00
443.220 16.80 4.86 17.82 39.48 -6.52 46.00

Remark: 1. All readings are Quasi-Peak values.
2. Emission Level = Antenna Factor + Cable Loss + Meter Reading
3. The worst emission was detected at 443.220MHz with corrected signal
level of 39.48dBUV/m(Limit is 46.00 dBUV/m) when the antenna was at
horizontal polarization and at 1.1m high and the turn table was at 180 °
4.0 ° was the table front facing the antenna. Degree is calculated from 0 °
clockwise facing the antenna.

Reviewer : (ﬂ“b{/ \D

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04040
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Date of Test : Feb. 20, 2004 Temperature : 24°C
EUT :  Lynx Wireless Controller For PS2  Humidity : 56%
Model No. : 8246B Test Mode : Host CHO Rx

Test Engineer: Richzhy

Frequency Antenna Cable Meter Reading Emission Level  Over Limits

Factor Loss Vertical Vertical Limits
MHz dB/m dB dBuv dBuV/m dB dBuV/m
109.540 11.94 2.09 15.82 29.85 -13.65 43.50
305.480 13.49 3.85 15.02 32.35 -13.65 46.00
553.800 20.40 6.08 7.88 34.36 -11.64 46.00
588.720 19.13 6.03 13.59 38.75 -7.25 46.00
773.990 21.61 6.78 8.76 37.15 -8.85 46.00
883.600 23.45 7.28 5.35 36.07 -9.93 46.00

Remark: 1. All readings are Quasi-Peak values.
2. Emission Level = Antenna Factor + Cable Loss + Meter Reading
3. The worst emission was detected at 588.720MHz with corrected signal
level of 38.75dBUV/m(Limit is 46.00 dBUV/m) when the antenna was at
vertical polarization and at 1.1m high and the turn table was at 0 ° .

4.0 ° was the table front facing the antenna. Degree is calculated from 0 °
clockwise facing the antenna.

Reviewer : (ﬂ“b{/ \D

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04040
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Date of Test : Feb. 20, 2004 Temperature : 24°C
EUT :  Lynx Wireless Controller For PS2  Humidity : 56%
Model No. : 8246B Test Mode : Host CH39 Rx

Test Engineer: Richzhy

Frequency Antenna Cable Meter Reading Emission Level  Over Limits

Factor Loss Horizontal Horizontal Limits
MHz dB/m dB dBuv dBuV/m dB dBuV/m
259.890 13.16 3.47 21.08 37.70 -8.30 46.00
279.290 12.88 3.62 21.21 37.71 -8.29 46.00
373.380 15.95 4.35 17.42 37.72 -8.28 46.00
432,550 16.94 4.89 15.97 37.80 -8.20 46.00
589.690 18.94 6.08 12.98 38.00 -8.00 46.00
777.870  21.62 7.20 8.67 37.49 -8.51 46.00

Remark: 1. All readings are Quasi-Peak values.
2. Emission Level = Antenna Factor + Cable Loss + Meter Reading
3.0 ° was the table front facing the antenna. Degree is calculated from 0 °
clockwise facing the antenna.

Reviewer : (ﬂ“b{/ \D

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04040
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Date of Test : Feb. 20, 2004 Temperature : 24°C
EUT :  Lynx Wireless Controller For PS2  Humidity : 56%
Model No. : 8246B Test Mode : Host CH39 Rx

Test Engineer: Richzhy

Frequency Antenna Cable Meter Reading Emission Level  Over Limits

Factor Loss Vertical Vertical Limits

MHz dB/m dB dBuv dBuV/m dB dBuV/m

65.890 9.63 1.59 14.31 25.54 -14.46 40.00
109.540 11.94 2.09 14.82 28.85 -14.65 43.50
305.480 13.49 3.85 14.02 31.35 -14.65 46.00
552.830 20.41 6.05 8.99 35.45 -10.56 46.00
589.690 19.26 6.08 13.33 38.66 -7.34 46.00
773.990 21.61 6.78 7.76 36.15 -9.85 46.00

Remark: 1. All readings are Quasi-Peak values.
2. Emission Level = Antenna Factor + Cable Loss + Meter Reading
3.0 ° was the table front facing the antenna. Degree is calculated from 0 °

clockwise facing the antenna.

Reviewer : (ﬂ“b{/ \D

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04040
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Date of Test : Feb. 20, 2004 Temperature : 24°C
EUT :  Lynx Wireless Controller For PS2  Humidity : 56%
Model No. : 8246B Test Mode : Host CH79 Rx

Test Engineer: Richzhy

Frequency Antenna Cable Meter Reading Emission Level  Over Limits

Factor Loss Horizontal Horizontal Limits
MHz dB/m dB dBuv dBuV/m dB dBuV/m
259.890 13.16 3.47 21.08 37.70 -8.30 46.00
279.290 12.88 3.62 21.21 37.71 -8.29 46.00
305.480 13.58 3.85 20.13 37.56 -8.44 46.00
430.610 17.05 4.73 17.54 39.32 -6.68 46.00
589.690 18.94 6.08 10.98 36.00 -10.00 46.00
777.870  21.62 7.20 8.67 37.49 -8.51 46.00

Remark: 1. All readings are Quasi-Peak values.
2. Emission Level = Antenna Factor + Cable Loss + Meter Reading
3.0 ° was the table front facing the antenna. Degree is calculated from 0 °
clockwise facing the antenna.

Reviewer : (ﬂ“b{/ \D

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04040
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Date of Test : Feb. 20, 2004 Temperature : 24°C
EUT :  Lynx Wireless Controller For PS2  Humidity : 56%
Model No. : 8246B Test Mode : Host CH79 Rx

Test Engineer: Richzhy

Frequency Antenna Cable Meter Reading Emission Level  Over Limits

Factor Loss Vertical Vertical Limits
MHz dB/m dB dBuv dBuV/m dB dBuV/m
109.540 11.94 2.09 14.82 28.85 -14.65 43.50
305.480 13.49 3.85 14.02 31.35 -14.65 46.00
424790 16.79 4.79 9.40 30.98 -15.02 46.00
552.830 20.41 6.05 8.99 35.45 -10.56 46.00
588.720 19.13 6.03 12.59 37.75 -8.25 46.00
773.990 21.61 6.78 7.76 36.15 -9.85 46.00

Remark: 1. All readings are Quasi-Peak values.
2. Emission Level = Antenna Factor + Cable Loss + Meter Reading
3.0 ° was the table front facing the antenna. Degree is calculated from 0 °
clockwise facing the antenna.

Reviewer : (ﬂ“b{/ \D

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04040
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& Shenzhen Science & Tnd. Park
Tel: 0755-26639495~7
AU WY (SHENZHEN) CO. LT Fax: 0755-26632877
Data#: 44 File#: Mad Catz,EMI Date: 2004-03-05 Time: 15:19:07
Levd (dBuVirn)
w0l -
: |
FCC|PART ;jﬂm
Bw
i ' |
40 | I 3 die
0 o
K11l 50 100 00 &00 1000
Frequency (hHz)
AUDYX TECHEOLOGY (SHENIHEN) CO. LTD. (3% Chamber)
Trace: Ref Trace:
Condition: FCC PART 15B 3m 2598FACTOR HORTZONTAT
THONN : Twnx Wireless Controller for PS2
M/N 8246R
Power : DC 8Vivia P32)
Test Fnaineer: Richzhv
Comment Temp: 24''C Humi:56%
Memo Host CHO Tx
Page: 1
Taimit Over Read Cahle Probe
Freag Tevel Tdine Limit Level T.ass Factor
MHz dBuvV/m dBuv/m dB dBuv dR dB
1 259.890 36.24 46.00 -9.76 19.67 3.47 13.18
7 295,780 37.27 46.00 -8.73 20.39 3.73 13.15
3 373.380 37.25 46.00 -B.7% 16.95 4.35 15,858
4 711,080 38.88 46.00 -7.12 10.47 6.89 21.52
5 843.830 37.18 46.00 -8.82 7.65 7.31 22.21
6 882.630 36.18 46.00 -9.82 e.77 T.28 22.13
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Shenzhen Science & Tnd. Park
AUDIX Tel: 0755-26639485~7
(SHENZHEN) CO., LTD Fax: 01755-26632877
Data#: 45 File#: Mad Catz.EMT Date: 2004-03-05 Time: 15:29:31
ﬁulwﬂ¢EMEmﬂ
FCC|PART 158 |
Y
|
40 f I 4
[ 1 b
i g
o i
30 1] 1 FAI L1110 1000
Frequency (WMHx)
AUDIX TECHNOLOGY (SHENEHEN) CO., LTD. (3% (hamber)
Trace: Ref Trace:
Condition: FCC PART 15AB 2m 2508FACTOR VERTICAT,
FUT : Lvnx Wireless Controller for P32
M/N B8246B
Power : DC 8Vivia P32)
Test Fnalneer: Richzhw
Comment Temn:24''C Humi:56%
Memo Host CHO Tx
Page: 1
Timit Over Read Cable Prohe
Frea Tevel Tine Timit Tevel Toss Factor
MHz dBuvV/m dBuV/m dB  dBuv dB dB
1 65.890 25.68 40.00 -14.32 14.4% 1.59 $.63
2 119.240 25.85 43.50 -17.65 12.44 2.23 11.18
3 407.330  31.78 46.00 -14.22 10.90 4.63 16.24
4 ERZ.R30 37.75 46.00 ~8.25 11.29 6.05% 20.41
5 5R9.690 38.31 46.00 -7.69 12.98 5.08 19.26
6 773.990 35,97 46.00 -10.03 7.58 6.78 21.061
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' ® Shenzhen Science & Tnd. Park
Tel: 0755-26639495~7
Al UGY (SHENZHENY CO., 15D Fax: €755-26632877
Data#: 237 File#: Mad Catz.EMI Date: 2004-02-20 Time: 22:44:19
SﬁLwﬂﬁMhﬂmm
FCCIPART{15B |
6dBl
|
m i | 2 [ 4 In =
[
1
| . . . A
n3ﬂ 50 _ 100 i S0n 1000
Frojuancy (MHz)
AUDIX TECHNOLOGY (SHENEHEN) L0, LTD. (# Chambea) _
Trace: Ref Trace:
Condition: FCC PART 15B 3m 2?598FACTOR HORTZONTAT
0T ¢ Lhvnx Wireless Controller for P32
M /N : 8246R
Power + DC 8Vivia P82)
Test Fnaineer: Richzhv
Commeant. : Temn:24''C Humi:56%
Maman : Host CH3GC TR
: AntPos:l.2m TablePos: 0"
Page: 1
T.imit Over Read Cable Probe
Frea TlLevel Line Limit Tevel Toss Factor
MHz dBuvV/m dBuV/m dB dBuv dB dB
1 137,850 26,12 43.50 -17.38 11.66 2.33 12.13
2 279,290 39.12 46.00 -6.88 22.62 3.62 12.88%
3 305.480 38.74 46.00 -7.28 21.31 3.85 13.58
4 439 340 36,47 46.00 -6.5%3 17.69 4.81 16.87
5 AR9.690 37.76 46.00 -B.24 17.74 .08 18.%4
6 717,870 38,75 46,00 -7.25 9.93 7.20 21.62
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) Shenzhen Science & Tnd. Park
Teal: 0755~266394095~7
AU : Y (SHENZHEN) CO., LTh Fax: 0755-26632877
Dataft: 36 File#: Mad Catz,EMI Date: 2004-02-20 Time: 22:42:49
Leve (dBuYim)
L] —
FECIPARTIT5B ¢
5
l [
40 o
! ' 3 i
o
.
0 N
30 50 100 FLI] 500 1000
_ Frequency (WOHz)
AUDIX TECHNOLD GY (SHENTHEN) COD., LTD. (3# Chamhe)
Trace: Ref Trace:
Condition: FCC PART 15B 3m 2598FACTOR VERTTCATL
rT : Lvnx Wireless Controller for PS2
M/N 8246R
Power : DO 8Vivia PS2)
Test Fnaineer: Richzhv
Commant. Temn:24''C Humi:56%
Memo : Hostt CH39 Tx
: AntPos:1.2m TablePos: 180!
Page: 1
Limit Over Read Cable Probe
Frea Tevel Tine Limit TLevel T.nss Factor
MHz dBuV/m dBuv/m dB dBuv dB dB
1 113.420 26.20 43.50 -17.30 12.54 2.13 11.583
? 3N5.480 30.5%4 46.00 -15.46 13.20 3.85 13.49
3 424,790 34.70 46.00 -11.30 13.17 4.79 16.79
4 588.720 37.73 46.00 -=-8.27 12.57 £.03 19.13
5 TIT.870 36.76 46.00 -9.724 7.97 T.20 21.R9
6 882.630 37.13 46.00 -8.87 6.40 7.28 23.45
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o Shenzhan Science & Tnd., Park
Tal: 0755h-26630495~7
{SHENZHEN)_CO , LTD Fax: 0755-26632877
Datati: 47 File#: Mad Catz.EMI Date: 2004-03-05 Time: 15:34:37
Levd (dBu¥Vin)
&b : - -
FCCIPART 188
6B
| {
Iu] 1
| BRI B
) . _ .
3 1] 160 o 500 1060
Frequency (WMHz)
ATNIX TECHNOLOGY (SHENYTHEN) CO., LTH. (3# Chamba)
Trace: Ref Trace:
Condition: FCC PART 15BR 3m 2598FACTOR HORTZONTAL
FUT : Lvnx Wireless Controller for PS2
M/N : B246BR
Powar : DC 8Vivia PS2)
Test Fnaineer: Richzhv
Commant ¢ Temn: 241 Humi:56%
Memo : Host CH79 Tx
Page: 1
Limit Over Read Cabhle Probe
Frea Level Tine Tdmit Level T.oss Factor
MHz dBuV/m dBuv/m dB dBuv dB dB
1 759.890 35,93 46.00 ~10.07 19,31 3.47 13.16
7 284.140 36.79 46.00 -9.21 20.30 3.62 12.87
3 307.420 36.93 46.00 =9.07 19.49 3.85 13.60
4 371.440 37.88 46.00 -8.12 17.70 4.37 15.80
5 443.220 35.65 46.00 -10.35 13.99¢ 4.86 16.80
& 775.930 35.24 46.00 -10.76 .54 7.11 21.59
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Shenzhen Science & Tnd, Park

@
m Tel: 0755026630495 7
Al . Y (SHENZHEN) CO.. TTD Fax: 0755-26632877

Dataff: 45 File#: Mad Catz.EMI Date: 2004-03-05 Time: 15:32:05
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- |
FCC|PART 1591
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k1] 50 100 o s0p 1000
Frejuency (hHz)

AVUDIX TECHNOLOGY (SHENTHEN) CO., LTD. @# Chanbe)

Trace:

Conditi
rOT
M/N
Power

ons:

FrCC

Test Fnaineear:

Comment
Memo

Sy RN =

63,
305.
hh2,
588,
773.
882,

Freaq

MHz

950
480
830
720
990
630

Ref Trace:

PART 15B 3m Z2h98FACTOR VERTICAT

Lvnx Wireless Controller for PS?
82461

NC 8vivia PS2)

Richzhvy

Temb:24' ' Humi :56%
Host CH79 Tt

Page: 1

Timit Qver Read Cable Probe

Tevel Tine Limit Tevel T.oss Factor
dBuV/m 4dBuv/m - dB dBuv dB dB
25.13 40,00 -14.87 15.16 1.h7 B.40
28.75 46.00 -17.25 11.42 3.85 13.49
37.91 46.00 -8.10 11.45 6.05 20.41
36.93 46.00 -9.07 11.77 6.03 192,13
36.53 46.00 -9.47 8.14 6.78 21.61
36.32 46.00 -9.68 5.59 7.28 23.45
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© Shenzhen Science & Tnd. Park
Tel: (0755-26639495~7
All Y (SHENZHEN) CO. . 1Th Fax: 0755-26632877
Data#: 43 File#: Mad Catz.EMI Date: 2004-02-20 Time: 22:56:53
Levd (dBu¥;
HH;_.._MI
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FCC|PART{158 |
GdBl
| |
m : 12p 4198 ]
I
i
! !
%30 50 100 200 500 1000
Frequency (hWTHz)
AVDIY TECHNOLOGY (SHENTHEN) CO., LTD. {3# Chambe)
Trace: Ref Trace:
Condition: PFPCOC PAR"P 158 3m 2H98FACTOR HORTZONTAT,
ROT : Lwvnx Wireless Controller for PS2
M/N 87246R
Power : DC BVivia PS2)
Test Fnaineer: Richzhv
Commant: Temp:24''C Humi:56%
Memo : Host CHO Rx
¢ AntPos:1.1m TablePos:180"
Page: 1
Taimit Qver Read Cable Probe
Freag Tevel Line Limit Tevel T.oss Factor
MHz dBuV/m dBuV/m dB dBuv dB dB
1 259,890 38.70 46.00 -7.30 22,08 3.47 13.16
2 27%.290 38.71 46.00 =7.29 22,21 3.67 12.88
3 305.480 38.5%6 46.00 -7.44 21.13 3.85 13.58
4 373.380 38.72 46.00 -=-7.28 18.472 4.35 15.95
5 A428.670 36.16 46.00 =~6.84 17.36 4,73 17.0a
6 443,220 39.48 46.00 ~6.52 17.82 4.86 16.80
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Shenzhen Science & Tnd. Park
Teal: 0755-26639495~7

(SHENZHEN) CO., LTD Fax: 0755-26632877
Data#: 42 File#: Mad Catz.EMI Date: 2004~02-20 Time: 22:53:28
sﬁL!!!'i_é_LﬂBu‘me
FCCIPART158
BB
| I
# ] 5
| ) 3
S s e S e ) ;
1] 1] 100 00 00 1000
Frejuency (WHi)
AVDLEX TECHNOLOGY (SHENTHEN) CO_, LTD. (3# Chamba)
Trace: Ref Trace:
Condition: FCC PART 15B 3m 2598FACTOR VERTTCAT,
BT : TLvnx Wireless Controller for PS2
M/N =~ 8246R
Power : DT 8Vivia PS2)
Test. Fnaineer: Richzhv
Comment : Temn: 247 'C Humi:56%
Memo Host CHO Rx
AntPos:1.1m TablePos: 0!
Page: 1
Limit Over Read Cabhle Probe
Frea Tevel Tine Limit Tevel T.oss Factor
MHz dBuV/m dBuV/m dB dBuV dB dB
1 109.540 29.8% 43.50 -13.65 15.82 2.09 11.5%4
7 305.480 32.35% 46.00 -13.65 15.02 3.85 13.49
3 553.800 34.36 46.00 -11.64 7.88 6.08 20.40
4 588.720 38.75 46.00 <-7.25 13.59 6.03 19.13
5 773.990 37.15 46.00 ~B.85 8.76 .78 71.61
6 883.600 36.07 46.00 -9.93 5,35 7.28 23.45
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Shenzhen Science & Tnd. Park
AUDIX Tel: 0755-26639495~7
(SHENZHENM) CO., LTD Fax: 0755-26632877 3
Data#: 49 File#: Mad Catz.EMI Date: 2004-03-05 Time; 15:50:08
Levd (dBuTin)
30(47 ( .
FCC|PART ;jﬁm
i 3
40 ' . I N B
|
0 . |
k1] 50 100 g L1111 1000
Freiuancy (hWHz)
AVDIX TE[‘,IEII[FI.DGT(S}IEH‘II{EN] CO,LTE 3# thanhe)
Trace: : Ref Trace:
Condition: FCC PART 15R 3m 259RFACTOR HORIZONTAT,
FUT : Twwnx Wireless Controller for P82
M/N 8746R
Power : DC 8Vivia P32)
Test Enaineer: Richzhv
Comment Temp:24''C Humi:56%
Memo Host CH39 Rx
Fage: 1
Tiimit Over Read Cable Probe
Fraecs Level Tine Timit TLevel Toss Factor
MHz dBuvV/m dBuV/m dB dBuV dB dBR
1 2HG.890 37.70 46.00 -8.,30 21.08 3.47 13.16
2 278,290 37.71 44.00 -8.729 21.21 3.62 12.88
3 373,380 37.72 46.00 -8.28 17.42 4.35 15.95
4 432,550 37.80 46.00 -8.20 15,97 4.89 16.94
5 589.690 38.00 46.00 -8.00 12.98 .08 18.94
6 777.870  37.49 46.00 -8.51 8.67 7,20 21.62
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® Shenzhen Science & Tnd. Park
Tel: 0755-26630495~7
All Y (SHENZHEN} CO., T.TD Fax: 0755-26632877
Datafi: 18 File#: Mad Catz.EMI Date: 2004-03-05 Time: 15:44:40
fﬂ}ewlﬂBu?hﬂ L
FCCIPART 188
B
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40 "
; i | 4 b
5 f]
1
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30 S0 100 il 500 1000
Freguency (WMHD)
AUBLY TECHNOLOGY (SHENEHEN) €O, LTD. (3# Chamha)
Trace: Ref Trace:
Condition: FCC PART 158 3m 2598FACTOR VFERTICAT.
FIT : Twnx Wireless Contrcoller for PS2
M/ : B246R
Powar : NC 8Vivia PS2)
Test Fnaoineer: Richzhv
Commeant r Tempn:24''C Humi:56%
Memo : Host CH3% Rx
Page: 1
Limit Over Read Cable Probe
Freag Level Tine Limit Tevel Loss Factor
MHz dBuV/m dBuv/m dB  dBuv dB dB
1 65.890 25.54 40.00 ~14.46 14.31 1.59  9.83
2 109.540 28.85 43.50 -14.65 14.82 2.09 11.94
3 305.480 31.35 46.00 -14.65 14.07 3.85 13.4¢9
4 552.830 35.45 46.00 -10.56 8.99 6.05 20.41
5 589.690 38.66 46.00 -7.34 13.33 .0B  19.26
6 773.990 36.1%5 46.00 -9.85 7,76 .78 21.61
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WA T Shenzhen Science & Tnd. Park
AUD'X Tel: 07T55-26639495~7
AIT i S— (qHPN?HFN) [ele) . LTD Fax: 0755“26632877
Data#: 51 File#: Mad Catz.EMI Date: 2004-03-05 Time: 15:59:05
MLMM.
FCCIPART158 .
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30 50 100 0 00 1000
Fretjuency (NHI)
AUDIX TECHNOLOGY (SHENYHEN) CO., LTD. @# (hambear)
Trace: Ref Trace:
Condition: FCC PART 158 3m 2R98FACTOR HORTZONTAL
FOT : Twnx Wireless Controller for PS2
M /N B246B
Power : DC 8Vivia PS2)
Test Fndaineer: Richzhv
Comment. Temn:247'C Humi: 5h6%
Memo Host CH79 Rx
Page: 1
Toamit Over Read Cable Probe
Frea Level Tine Limit Tevel Toss Factor
MHz dBuV/m dBuv/m dB dBuv dB dB
1 259,890 37.70 46.00 -8.30 21.08 3.47 13.16
2 279.290 37.71 46.00 -8.29 21.21 3.62 12.88
3 305,480 37.56 46.00 -8.44 20.13 3.85 13.58
4 430.610 39.32 46.00 -6.68 17.54 4.73 17.05
5 R89.690 36.00 46.00 -10.00 10.98 .08 18.94
& L8700 37.49 46,00 -8.51 8.67 7.20 21.62
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Shenzhen 3cience & Tnd. Park
Tel: 0755-26630495~7

(SHENZHEN) CO., LTD Fax: 0755-26632877
Data#: 50 File#: Mad Catz.EMI Date: 2004-03-05 Time: 15:55:33
WI-_t-_rd_td_Bum - - o
FCCIPART 133“
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3 11} 100 o s00 1000
Frequency (MHz)
AUDLY TECHNOLOGY (SHENTHEN) CO., LTD. (3# Charndrer)
Trace: Ref Trace:
Condition: FCC PART 15B 3m 2598FACTOR VIERTTCAT
wOT : Twnx Wireless Controller for PS2
M/N 8246R
Power : NC 8Vivia P82)
Test Enagineer: Richzhv
Comment Temp:24''C Humi:56%
Memo Host CHY9 Rx
Page: 1
Tiimit Over Read Cable Probe
Frea TLevel Line Tamit Tewel l.oss Factor
MEz dBuV/m dBuV/m dB dBuv dB dB
1 109.540 28.85 43.50 -14.65 14.82 2.090 11.9%4
2 305.480 31.35 46.00 =-14.685 14.072 3.85 13.49
3 4724.790 30.98 46.00 -15.02 9.40 4.79 16.79
4 552,830 35.45 446.00 -10.56 8.99 6.05 20.41
5 S8B.T20 37,75 46.00 -8.25 12.59 .03 19.13
G 773,990 36.15 4¢.00 -9.85 7.76 .78 21.61
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4. 20dB BANDWIDTH MEASUREMENT

4.1.Test Equipment

FCCID:P25BWMC8246C5103R

page 4-1

The following test equipment were used during the Emission Bandwidth Test :

(EUT: Lynx Wireless Controller For PS2)

4.3.0perating Condition of EUT
1. Setup the EUT as shown in Section 4.2..

2. Let the EUT work in test mode (Host CHO Tx/Host CH39 Tx/Host CH79 Tx) and

test it.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04040

Item |[Equipment |[Manufacturer [Model No. |[Serial No. Last Cal.  |Cal. Interval
1. |Spectrum |Agilent E4407B MY41440292 [Mar.28, 03 |1 Year
2. |Amp HP 8449B 3008A00863 |May.31, 03 |1 Year
3.  |Antenna EMCO 3115 9607-4877  [Dec. 04,02 |1.5 Year
4. |HF Cable |Hubersuhne [Sucoflex104 |- May.31, 03 |1 Year
4.2.Block Diagram of Test Setup
. PS2
AC Mains <4—
EUT
Device
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4.4 Test Procedure

EUT and its simulators are placed on a turn table, which is 0.8 meter high above
ground. Power on the EUT and let it work normally, we use a keyboard test soft
ware, let EUT working in test mode, then test it. EUT is set 3 meters away from the
receiving antenna, which is mounted on a antenna tower. The antenna can be moved
up and down between 1 meter and 4 meters to find out the maximum emission level.
Horn antenna is used as receiving antenna.

The bandwidth of the fundamental frequency was measure by spectrum analyzer with

100kHz RBW and 100kHz VBW. The 20dB bandwidth is defined as the total
spectrum the power of which is higher than peak power minus 20dB.

4.5.Test Results
PASSED.

The testing data was attached in the next pages.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04040
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Date of Test : Feb. 17, 2004 Temperature 23°C
EUT Lynx Wireless Controller For Humidity 549%
PS2
Model No. 8246B Test Mode Host CHO Tx
Test Engineer: Richzhy
Channel. Frequency 20dB Bandwidth
1 2402MHz 790KHz
Date of Test : Feb. 17,2004 Temperature 23C
EUT Lynx Wireless Controller For  Humidity 549%
PS2
Model No. 8246B Test Mode Host CH39 Tx
Test Engineer: Richzhy
Channel. Frequency 20dB Bandwidth
40 2441MHz 820KHz
Date of Test : Feb. 17,2004 Temperature 23C
EUT Lynx Wireless Controller For  Humidity 549%
PS2
Model No. 8246B Test Mode Host CH79 Tx
Test Engineer: Richzhy
Channel. Frequency 20dB Bandwidth
80 2481MHz 800KHz

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04040
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B CRY) AR BT

ALDIX Technilagy (Shenthen) Co.,Lid.

MNa. 6, Ke Feng Road, Block 52,
Shenzhen Scisnce & Industry Park

Nantou,
Tel:+36~75

Shenzhen,

Guangdong,
5-26639494

China
Fax:+86-755-26632877

Dataff: 350

File#: C:\NEMI TEST DATA\M\M

80 Level [dBuY/m)

ad catz,ENI

Date: 2004-03-05 Time: 11:00:27

IR

2401 2401.4 2401.8 24026 2403
Frequency (MHz)
Site : 1f Chamber
Condition ! 3m 3115FACTOR VERTICAL
EUT ' : Lynx Wireless Controller for PS2
M/ : S246E
Power -t DC 8V (wvia P32}
Tezst Engineer 1 Richzhy
Memo : Hoat CHO Tx
Test comment : Temp:23"C Humi: 54%
rer Limit Read Csble FProbe
Freq Level Limit Line Level Lozs Factor Remark
MHz dBuV/m dE dBuV/m dBuV db dBb
1 2401.600 41.43 =ewewe ———a—-- 10,18 3.20 28.05 Peak
2 2402.000 61.43 ~-vem- —momn- 30,17 3.20 8.06 Peak
3 2402.390 41.43 ~remm=’ —mm——e 10.15 3.21 28.07 Pesak

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04040
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AUDIX Teshinolagy (8henzhen) Ce, Ltd,
No.

B,
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Ke Feng Road, Block 52,

shenzhen Science £ Industry Park

Nantou, Shenzhen,
Tel:4+B6-755-26639496-

Guangdondg,

China

Fan:+86-755-26632577

Fileff: C:\EMI TEST DATAVM\Mad catz,ENI

Data#: &9

a0 Level [dBuY/m] Date: 2004-03-05 Time: 10:47:26
g 8 )

40 ; f

S

244013 2440.53 244093 2441.33 2441.73 244213
Fraquency [MHz)
Site : 1#f Chanber
Conditinn : 3m 3115FACTOR VERTICAL
EUT : Lynx UWireless Controller fior PS2Z
u/M : 8246F
Pouer : DC 8V (wvia P32)
Test Engineer : Richzhy
Mewo . . 1 Host CH39 Tx
Teat comment : Tewmp:23%C Humi: 54%
Over Limit Read Csble Proke
Freg Level Limit Line Level Lozs Factor Remark
MHz dBuV/m dB dBuV/m dBu¥y dE db

i 2440.590 43,74 ———--e- ———ee- 12.37 3.23 2Z8.14 Peak

2 2441.000 63,74 ————== —————= 32.37 3.23 28.14 Peak

3 2441.410 43,74 mmmmme mm———— 12,37 3,23 28.14 Peak
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BB CEIN) PR
AVD K- Teshnclagy {Shenzhen) Ce., 1d,

Nao. &6, Ke Feng Road, Block 52,

Shenzhen Science £ Industry Park

Nantou, Shenzhen, Guangdong, China
Tel:4+86-755~26639496° Fax:+86-755-26632877

Dataf#: 91 Fileff: C:\EMI TEST DATA\M\Mad catz.EKI

a0 Level [dBuV/m) Date: 2004-03-05 Time: 11:04:50

A

o W L
oL Al v

2480 2480.4 2480.0 24812 2481.6 2482

Frequency (MHz]
Yite : 1# Chamber
Condition : 3m 3115FACTOR WERTICAL
EUT : Lynx Wireless Contreller for P32
M/ : BZ246B
Power : DC BY (via P352)
Test Engineer : Richzhy
Memo : Host CH7O Tx
Test conment i Temp:23"C Huwi: 54%
Over Limit Reaxd Cable Probe
Freq Level Limit Line Level Loss Factor Remsrk
MHz dBuV/m dB dBuV/m  dBuv dE dB
1 2480.580 42,41 ====w- mommemw 10,95 3,26 28.20 Peak
2 2481.000 62.41 —--—=== —————= 30,95 3.26 28.20 Peak
3 2481.390 42,41 wwemee wveae - 10.85 3.26 28.20 Peak
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5. THE MAXIMUM PEAK OUTPUT POWER MEASUREMENT

5.1.Test Equipment

The following test equipment were used during the Emission Bandwidth Test :

Item |[Equipment Manufacturer [Model No. [Serial No. Last Cal. Cal. Interval

1. |Spectrum Agilent E4407B MY41440292 [Mar.28, 03 |1 Year
2. |Amp HP 8449B 3008A00863 |May.31,03 |l Year
3. |Antenna EMCO 3115 9607-4877  |Dec. 04,02 [1.5 Year
4. |HF Cable Hubersuhne |Sucoflex104 |- May.31, 03 |1 Year
5. |Power meter |HP 436A 2016A07891 |[NCR

6. |Power Sensor [HP 8481D 3318A13613 |May.31,03 |1Year

5.2.Block Diagram of Test Setup

PS2
AC Mains <€¢—
Sensor Power Meter
EUT 481D 436A
Device

(EUT: Lynx Wireless Controller For PS2)

5.3.Specification Limits (§15.247(b)-(3))

The Limits of maximum Peak Output Power for digital modulation in
2400-2483.5MHz is : 1Watt. (30dBm)

5.4.0Operating Condition of EUT

1. Setup the EUT as shown in Section 5.2..
2. Letthe EUT work in test mode (Host CHO Tx/Host CH39 Tx/Host CH79 Tx) and
test it.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04040
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5.5.Test Procedure

Setup the EUT as shown in Section 5.2. Turn on the play station 2 and let the EUT
working . The EUT is via the power sensor link to power meter. The test value
reading is from power meter.

5.6.Test Results
PASSED.

The testing data was attached in the next pages.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04040
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Date of Test : Feb. 17, 2004 Temperature : 23°C
EUT : Lynx Wireless Controller For Humidity : 58%
PS2
Model No. : 8246B Test Mode :  Host CHO Tx
Test Engineer: Richzhy
Frequency Reading Cable Loss Peak Power Limit
dBm dB dBm dBm
2402MHz 22.62 0.2 22.82 30.00
Date of Test : Feb. 17, 2004 Temperature : 23°C
EUT :  Lynx Wireless Controller For Humidity : 58%
PS2
Model No. 8246B Test Mode : Host CH39 Tx
Test Engineer: Richzhy
Frequency Reading Cable Loss Peak Power Limit
dBm dB dBm dBm
2441MHz 22.53 0.2 22.73 30.00
Date of Test : Feb. 17, 2004 Temperature : 23°C
EUT :  Lynx Wireless Controller For Humidity : 58%
PS2
Model No. : 8246B Test Mode : Host CH79 Tx
Test Engineer: Richzhy
Frequency Reading Cable Loss Peak Power Limit
dBm dB dBm dBm
2481MHz 22.6 0.2 22.8 30.00

Reviewer : (ﬂ“b{/ \D

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04040
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6. CHANNEL CARRIER FREQUENCIES SEPARATED

MEASUREMENT

6.1.Test Equipment

The following test equipment were used during the Emission Bandwidth Test :

Item |[Equipment |[Manufacturer [Model No. |[Serial No. Last Cal.  |Cal. Interval
1. |Spectrum |Agilent E4407B MY41440292 [Mar.28, 03 |1 Year
2. |Amp HP 8449B 3008A00863 |May.31, 03 |1 Year
3. |Antenna EMCO 3115 9607-4877  [Dec. 04,02 |1.5 Year
4. |HF Cable |Hubersuhne [Sucoflex104 |- May.31, 03 |1 Year
6.2.Block Diagram of Test Setup
. PS2
AC Mains <4—
EUT
Device

(EUT: Lynx Wireless Controller For PS2)

6.3.Specification Limits (§15.247(d))

Frequency hopping systems shall have hopping channel carrier frequencies separated
by a minimum of 25 KHz or 20dB bandwidth of the hopping channel, whichever is
greater.

6.4.0Operating Condition of EUT

1. Setup the EUT as shown in Section 7.2..
2. Let the EUT work in test mode (Host CHO Tx/Host CH39 Tx/Host CH79 Tx) and
test it.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04040
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6.5.Test Procedure

EUT and its simulators are placed on a turn table, the EUT and let it work normally,
we use a keyboard test soft ware, let EUT working in test mode, then test it.

The bandwidth of the fundamental frequency was measured with the spectrum
analyzer using 30kHz RBW and 100kHz VBW, set sweep time : 50ms.

6.6.Test Results
PASSED.

The testing data was attached in the next pages.

1. CH39is 2441MHz.
CH38 is 2440MHz

Channel Carrier Frequency Separated = 2441 MHz — 2440MHz
= 1MHz

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04040
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TE AR CR) PR o)

AL Tecnnpltgy (Bhenthen) Go. Lid,
MNo. 6, Ke Feng Road, Block 52,
3henzhen Science & Industry Park

Nantou, Shenzhen, Guangdong, China
Tel:+36-755-266359496 Fax:+86-755-26632877

Dataf: 67 Filef: C:\EHI TE3T DATA\M\Mad catz,ENI
120 Level [dBuY/m] Date: 2004-02-16 Time: 20:42:26
g §
!
z é
] 1
| | |
. | | |
2440 2440 4 24403 24412 24416 2442
Frequency [MHz]
Zite 18 Chanber
Condition 3m 3115FACTOR VERTICLL
EUT t Lyn® Wireless Controller for P32
M/N : B246B
FPower : DC 8V (wia PS2)
Test Engineer : Richzhy
Memo Host ch to ch
Test conment Temp:23"C Hurei : 54%
Over Limit Fead Cabhle Probe
Fregq Level Limit Line Level Loss Factor
MHz dBuif/m dBb dBuV/m dBuV [=h:1 B
2440.000 £5.35 ~=w=m-m mme——- 34.01 3.23 25.14
2441.,000 B7.83 —————- —————— 36.16 3.23 z28.14
3 2442 000 65.88 ——---= —eem—em- 34.51 3.23 28.14
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7. FREQUENCY HOPPING SYSTEM CHANNEL NUMBER

MEASUREMENT

7.1.Test Equipment

The following test equipment were used during the Emission Bandwidth Test :

(EUT: Lynx Wireless Controller For PS2)

Item |[Equipment |[Manufacturer [Model No. |[Serial No. Last Cal.  |Cal. Interval
1. |Spectrum |Agilent E4407B MY41440292 [Mar.28, 03 |1 Year
2. |Amp HP 8449B 3008A00863 |May.31, 03 |1 Year
3. |Antenna EMCO 3115 9607-4877  [Dec. 04,02 |1.5 Year
4. |HF Cable |Hubersuhne [Sucoflex104 |- May.31, 03 |1 Year
7.2.Block Diagram of Test Setup
. PS2
AC Mains <4—
EUT
Device

7.3.Specification Limits (§15.247(d))

For frequency hopping systems operating in the 2400-2483.5MHz band employing at
least 75 hopping channels.

7.4.0Operating Condition of EUT

1. Setup the EUT as shown in Section 8.2..
2. Let the EUT work in test mode and test it.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04040
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7.5.Test Procedure

EUT and its simulators are placed on a turn table, the EUT and let it work normally,
we use a keyboard test soft ware, let EUT working in test mode, then test it.

The bandwidth of the fundamental frequency was measured with the spectrum
analyzer using 100kHz RBW and 100kHz VBW, set sweep time : 50ms.

7.6.Test Results
PASSED.

The testing data was attached in the next pages.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04040
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ALIDIX Tecnnalagy (Shenzhen) Co. Lid,

No. 6, Ke Feng Road, Blaock 52,

Bhenzhen Science & Industry Park

Nantou, Shenzhen, Guangdeng,

Tel:+56-755-26639496 Fax:+56-

China
TE5-28632877

bataf: 56 File#: C:\ENI TEST DATA\M\Mad catz.EHMT
120 Level (dBuY/m) Date: 2004-02-18 Time: 19:16:56
P T ] H T
: i
P | (
i H H :
i é MMMMM : - 5“
e
60| mﬁ{mm
]
| | |
i — ; o
t ! ! :
0 | ‘ | j ; i
239925 2415.95 2432 65 2449335 2466,05 2482.7
Frequency [MHz)
Site 1# Chamber
Condition 3m JL11SFACTOR VERTICAL
EUT Lynx Wireless Controller for P32
M/ 8246B
Power DC 8V (wvia P352)

Test Engineer
Mero
Test compert

Richzhy
Host ck numbers
Temp:23"C Bumwi: 54%
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8. THE AVERAGE TIME OF OCCUPANCY MEASUREMENT

8.1.Test Equipment

The following test equipment were used during the Emission Bandwidth Test :

Item |[Equipment |[Manufacturer [Model No. |[Serial No. Last Cal.  |Cal. Interval
1. |Spectrum |Agilent E4407B MY41440292 [Mar.28, 03 |1 Year
2. |Amp HP 8449B 3008A00863 |May.31, 03 |1 Year
3.  |Antenna EMCO 3115 9607-4877  [Dec. 04,02 |1.5 Year
4. |HF Cable |Hubersuhne [Sucoflex104 |- May.31, 03 |1 Year
8.2.Block Diagram of Test Setup
. PS2
AC Mains <4—
EUT
Device

(EUT: Lynx Wireless Controller For PS2)

8.3.Specification Limits (§15.247(d))

Frequency hopping systems in the 2400-2483.5 MHz band shall use at least 15
non-overlapping channels. The average time of occupancy on any channel shall not
greater than 0.4 seconds within a period of 0.4 seconds multiplied by the number of
hopping channels employed.

8.4.0perating Condition of EUT

1. Setup the EUT as shown in Section 9.2..
2. Let the EUT work in test mode and test it.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F04040
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8.5.Test Procedure

EUT and its simulators are placed on a turn table, the EUT and let it work normally,
we use a keyboard test soft ware, let EUT working in test mode, then test it.

The bandwidth of the fundamental frequency was measured with the spectrum
analyzer using IMHz RBW and 1IMHz VBW, set sweep time : Sms. Span : OHz.

8.6.Test Results
PASSED.

The testing data was attached in the next pages.

1. This system hop 83 times/second, every hopping include 1 time sending data and
1 time receiving data. So send times in every second to all 80 channels:
83/2=41.5 times/second

2. Sent times for average every second and every channel.

41.5/80=0.52 times/channel*s

Cycle time: 80*0.4=32second

4. The average time of occupancy on any channel within a period :

0.52*%32%0.6=9.984ms <400ms

(98]
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9. DEVIATION TO TEST SPECIFICATIONS
(None.)
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